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Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. dRadjion
Number: 720267.

DEKRA Testing and Certification is a laboratory lwia measurement site in compliance with the remqergs of
RSS 212, Issue 1 (Provisional) and has been aduldtlet list of filed sites of the Canadian Certifioa and
Engineering Bureau. Reference File Number: ISEDI462.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @asarement equipment.

the measurements and the tests performed to timeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahffiacilities available at DEKRA Testing and Chcttion at the
time of performance of the test.

DEKRA Testing and Certification is liable to thaetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbetdst.

The results presented in this Test Report apply tinthe particular item under test establishethis document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions
1. This report is only referred to the item thas adergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no frteproduction can be made without previous emithermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghie DEKRA Testing and Certification internal dotant PODTO000.

Usage of samples

Samples undergoing test have been selectethéylient

Sample S/01 is composed of the following elements:

Control N° Description SEHEINS Date of reception
51982/001 WiFi module WEB866A1-P 163490000001 2017-03-02
40081/003 Cradle 113990003417 2013-07-13
51982/005 Antenna - - 2017-03-02

1. Sample S/01 has undergone following test(s).

All radiated tests indicated in appendix A.
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Sample S/01 is composed of the following elements:

Control N° Description Model Serial N° Date of reception
51982/001 WiFi module WES866A1-P 163490000001 2017-03-02
40081/003 Cradle 113990003417 2013-07-13

1. Sample S/01 has undergone following test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a WIFI module.

Identification of the client
TELIT COMUNICATIONS

Via Stazione di Prosecco 5/B

34010 Sgonico, Trieste-Italy

Testing period
The performed test started on 2017-03-06 and fuisin 2017-04-18.
The tests have been performed at DEKRA TestingGartification

Environmental conditions

In the control chamber, the following limits weretrexceeded during the test:

Temperature Min. :_15 °C
Max. = 35 °C
Relative humidity i
Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <1Q

Report No: (NIE)
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In the semianechoic chamber, the following limierg/not exceeded during the test.

Temperatur Min. = 15°C
emperature Max. = 35 °C
. -, Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

More than 75%of illuminated surface is between 0 an
dB (26 MHz to 1000 MHz).

Normal site attenuation (NSA)

Field homogeneity

In the chamber for conducted measurements, thesoly limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation >101kQ
Reference resistance to earth <1Q

Remarks and comments

1; The tests have been performed by the technerabpnel: Carolina Postigo, Pedro Parada, Carlbsrfd Contreras and
Jose Carlos Luque.

2: Used instrumentation:

Conducted Measurements

Last Cal. date Cal. due date

1. Spectrum analyser Agilent E4440A 2015/10 2017/10
2. DC power supply R&S NGPE 40/40 2014/11 2017/11
3. Wide power sensor R&S NRP-Z81 2017/04 2019/04

Report No: (NIE)
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Radiated Measurements

Semianechoic Absorber Lined Chamber ETS

Last Cal. date
FACT3

D DEKRA

Cal. due date

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2015/06 2018/06
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4 SCHWARZBECK BBHA 9120 D 2016/11 2019711
Broadband Horn antenna 18-40 GHz
S SCHWARZBECK BBHA 9170 2017/03 2020/03
6. EMI Test Receiver R&S ESU 40 2016/03 2018/03
7. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
8. RF pre-amplifier 20 MHz-7 GHz PAM-0207 2016/09 012/09
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA
9. 0118-1M 2016/02 2018/02
RF pre-amplifier 18-40 GHz BONN ELEKTRONIK
10. BLMA 1840-1M 2015/12 2017/12
Testing verdicts
Not applicable ... : N/A
PaASS ... : P
FAIL ... : F
NOt MEASUIE .....eevieiiiiiiiiiee et : N/M
1. WiFi 2.4 GHz (802.11b/g/n20).
FCC PART 15 PARAGRAPH / RSS-247 VERDICT
NA| P | F [NM
Section 15.247 Subclause (a) (2) / RSS-247 5.2. (1) 6 dB Bandwidth P
Section 15.247 Subclause (b) / RSS-247 5.4. (4) ifdiax output power and P
antenna gain
Section 15.247 Subclause (d) / RSS-247 5.5 .... mis&on limitations conductg P
(Transmitter)
Section 15.247 Subclause (d) / RSS-247 5.5. .. nd@alge conducted P
emissions compliance
(Transmitter)
Section 15.247 Subclause (e) / RSS-247 5.2. (2) wePspectral density P
Section 15.247 Subclause (d) / RSS-247 5.5. ... isgom limitations radiated P
(Transmitter)
Report No: (NIE)
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Appendix A — Test result“WiFi 2.4 GHz

(802.11b/g/n20)”
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TEST CONDITIONS

Power supply (V):

Type of power supply = DC voltage from Battery,ezrial power supply or AC/DC adapter.

Declared Gain for antenna (maximum) = +2.2 dBi

TEST FREQUENCIES:

For WiFi 802.11b/g/n20:

Lowest channel (1): 2412 MHz
Middle channel (6): 2437 MHz
Highest channel (11): 2462 MHz

The test set-up was made in accordance to thea@erewrisions of FCC DTS Measurement 558074 D01 DTS
Meas Guidance v04 dated 05/04/2017.

The conducted RF output power was adjusted acaptdithe client’s supplied adjustment values (sewing
table), which were selected in the test software:

Mode  BW (MHz) Chamnel/ o iaRate  FOwer
Freq. adjustment
802.11b 20 1/2412 1 Mbps 17.5
6 /2437 17.5
11/ 2462 17.5
802.11¢g 20 1/2412 6 Mbps 17.5
6 /2437 17.5
11 /2462 17.5
802.11n 20 1/2412 6.5 Mbps 17.5
6 /2437 17.5
11/ 2462 17.5

The field strength at the band edges was evaldatezhch mode for the channel under test.

During transmitter test the EUT was being contblyy the SW tool to operate in a continuous trahsmide on
the test channel as required and in each of tiereift modulation modes.

The data rates of 1Mb/s for 802.11b, 6Mb/s for 808, MSCO for 802.11n20 were selected based ompnalry
testing that identified those rates correspondiniipé worst cases for output power and band edgéslat
restricted bands.

Report No: (NIE)
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CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielolmu end it is directly connected to the spectruaiyaer.

SPECTRUM
EUT ANALYZER

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anachbamber. The measurement antenna is situatedistaace of

3 m for the frequency range 30 MHz-1000 MHz (30 MHW0 MHz Bilog antenna) and at a distance of 1m fo
the frequency range 1 GHz-25 GHz (1 GHz-18 GHz Dmuirdge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-25 Gltithperformed at a distance closer than the Spadistance,
an inverse proportionality factor of 20 dB per d¥#zas used to normalize the measured data for rdetemg
compliance.

The equipment under test was set up on a non-ctimdymatform above the ground plane and the sdanaand
orientation was varied to find the maximum radia¢edssion.

It was also rotated 360° and the antenna heightwaded from 1 to 4 meters to find the maximum abekl
emission.

Measurements were made in both horizontal andcadplanes of polarization.

Report No: (NIE)
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Radiated measurements setup f <1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
1%
AntennaMast

| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor

Radiated Measurements

Radiated measurements setup f > 1 GHz

D DEKRA

Preamplifier

M

VWWWWWAWWWWWWWWWAWWAWY

Horn antenna
EUT

x 2 B
1 m distance

Spectrum
analyser

Shielded control room for
radiated measurements
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RESULTS

(see next plots)

Occupied Bandwidth

D DEKRA

Mode B
Lowest frequency] Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
99% bandwidth (MHZz) 13.992 14.042 14.072
-26 dBc bandwidth (MHz) 17.368 17.746 17.752
Measurement uncertainty (kHz) <50
Mode G
Lowest frequency] Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
99% bandwidth (MHZz) 16.712 18.043 16.723
-26 dBc bandwidth (MHZz) 26.955 33.769 26.877
Measurement uncertainty (kHz) <+50
Mode N20
Lowest frequency] Middle frequency| Highest frequency

2412 MHz 2437 MHz 2462 MHz
99% bandwidth (MHz) 17.702 18.572 17.775
-26 dBc bandwidth (MHZz) 26.484 31.723 27.844

Measurement uncertainty (kHz) <+50
Report No: (NIE)
2017-07-05
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Mode B
Lowest Channel

# Agilent
Ref 28 dBm #Atten 38 dB
#Peak
Log
l@ AWM mmn
dB/ e/ g
7 ¢
EAT.Y ﬂfJ \\ Y ki
T o
LgAw
Ml 52
Center 2.412 B8 GHz Span 38 MHz
#Res BH 300 kHz #+VBH 1 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
13.9918 MHz x dB -26.08 dB

Transmit Freq Error  -7.737 kHz
% B Bandwuidth 17.363 MHz

Middle Channel

# Agilent
Ref 28 dBm #Atten 38 dB
#Peak
Log
18 Yathel AT
dB/ R g
7 B
e o

LgAw
Ml 52
Center 2.437 BB GHz Span 38 MHz
#Res BH 300 kHz #+VBH 1 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

14.0425 MHz x dB -26.08 dB

Transmit Freq Error  -3.7838 kHz
% B Bandwuidth 17.746 MHz

Report No: (NIE)
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Highest channel

# Agilent
Ref 28 dBm #Atten 38 dB
#Peak
Log
18 L [N,
dB/ Sr g
7> X
A A N
N e
LgAw
Ml 52
Center 2,462 BB GHz Span 38 MHz
#Res BH 300 kHz #+VBH 1 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
14.0722 MHz x dB -26.08 dB

Transmit Freq Error  3.887 kHz
% B Bandwuidth 17.752 MHz

Mode G
Lowest Channel

# Agilent
Ref 15 dBm #Atten 26 dB
#Paak
) e
Fal
- M ,L.J" [
L ety
Py

LaAw
Ml 52
Center 2,412 88 GHz Span 48 MHz
#Res BN 300 kHz #/BH 3 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

16 7125 MHZ ® dB -26.00 4B

Transmit Freq Error  -45.317 kHz
% dB Bandwidth 26.955 MHz

Report No: (NIE)
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Middle Channel

# Agilent

Ref 15 dBm #Atten 26 dB

#Paak

16 /!

dB/ o B

LaAw

Ml 52

Center 2.437 B8 GHz Span 48 MHz

#Res BN 300 kHz #/BH 3 MHz Sweep 1.066 ms (1000 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
18 @427 MHZ ® dB -26.00 4B

Transmit Freq Error  97.110 kHz
% dB Bandwidth 33.769 MHz

Highest channel

# Agilent
Ref 15 dBm #Atten 265 dB
#Peak
5%9 AWMMM
4B/ £
. o b €
e b
™
LgAw
Ml 52
Center 2,462 BB GHz Span 48 MHz
#Res BH 300 kHz #+VBH 3 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
16.7233 MHz x dB -26.08 dB

Transmit Freq Error  -33.733 kHz
% B Bandwuidth 26.877 MHz

Report No: (NIE)
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Mode N20
Lowest Channel

# Agilent
Ref 15 dBm #Atten 265 dB
#Peak
Log
18 MWMMWm
4B/ ; A
2 b
dﬂ L\JL'\\LT‘""\_ §
. iy
LgAw
Ml 52
Center 2.412 B8 GHz Span 48 MHz
#Res BH 300 kHz #+VBH 3 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
17.7017 MHz x dB -26.08 dB

Transmit Freq Error  -49.875 kHz
% B Bandwuidth 26.484 MHz

Middle Channel

# Agilent

Ref 15 dBm #Atten 265 dB

#Peak

Log B ! i aaa S

10 'l \«N

dB/ At o

LgAw

Ml 52

Center 2.437 BB GHz Span 48 MHz

#Res BH 300 kHz #+VBH 3 MHz Sweep 1.066 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  §9.00 %
18.5721 MHz x dB -26.08 dB

Transmit Freq Error  -189.536 kHz
% B Bandwuidth 31.723 MHz

Report No: (NIE)
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Highest channel

# Agilent
Ref 15 dBm #Atten 26 dB
#Paak
Log
dB/ b A
ja i .'qu"l L ﬂajf_\
i.\r"/"f M
il Nt
LaAw
Ml 52
Center 2.462 B8 GHz Span 48 MHz
#Res BN 300 kHz #/BH 3 MHz Sweep 1.066 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
l? 7747 MHZ ® dB -26.00 4B

Transmit Freq Error  -52.274 kHz
% dB Bandwidth 27.844 MHz

Report No: (NIE)
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D DEKRA

Section 15.247 Subclause (a) (2) / RSS-247 5.2. §19B Bandwidth

SPECIFICATION

The minimum 6 dB bandwidth shall be at least 50@.kH

RESULTS

6 dB Bandwidth (see next plots).

Mode B

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
6 dB Spectrum bandwidth (MHz 10.030 10.050 10.030
Measurement uncertainty (kHz) <+65.0

Mode G

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
6 dB Spectrum bandwidth (MHz 15.140 15.140 15.090
Measurement uncertainty (kHz) <+65.0

Mode N20

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
6 dB Spectrum bandwidth (MHz 15.140 15.140 15.170
Measurement uncertainty (kHz) <+65.0

Verdict: PASS
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6 dB BANDWIDTH.

Mode B

Lowest Channel

D DEKRA

# Agilent

a Mkrl 18.838 MHz

Ref 15 dBm #Atten 30 dB —0.06 dB
#Peak

Log 0 .

16 PR W L oA =R N ke VW PR T

dB/ )‘\,‘/\J “’l-J\.J‘kI 5

L

i [J/
1.4

M

dBm JJ
LaAw

W1 52

33 FC

£t
FTun

Swp

Center 2.412 606 GHz
#Res BH 108 kHz

#\YBH 388 kHz

Middle Channel

# Agilent

Span 28 MHz
Sweep 1.931 ms (1008 prs)

9.03 dB

Ref 15 dBm #Atten 30 dB

#Peak

Log 1R M o s 0 1

18 & p e e Wo
L W

ol #ﬁffi
1.8

dBm ujj
LgAw

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.437 800 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Span 28 MHz
Sweep 1.931 ms (1060 prs)
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Highest channel

D DEKRA

# Agilent

a Mkrl 18.838 MHz

Ref 15 dBm #fitten 30 dB ~0.34 dB
#Peak

Log

19 P W Ui It W ke . 1 b

B/ W \ A

Vo

ol fpfrj
1.8

",

dBm Jj)
LaAw

W1 52

33 FC

£t
FTun

Swp

Center 2.462 G068 GHz
#Res BH 108 kHz

#\YBH 388 kHz

Mode G
Lowest Channel

# Agilent

Ref 15 dBEm

#Atten 30 dB

Span 28 MHz
Sweep 1.931 ms (1008 prs)

0.6 dB

#Peak

i
-3.3 A

dBm
LgAw

el

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.412 B8 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Span 38 MHz

Sweep 2.93 ms (1060 prs)
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Middle Channel

D DEKRA

# Agilent

a Mkrl 15.14 MHz

Fef 15 dBm #Atten 30 dB -0.46 dB
#Peak
Log
1R !
L & N Y0 Y
dB/ “’qu gl L T e WL‘.‘\

i

Center 2.437 B8 GHz
#Res BH 108 kHz

#\YBH 388 kHz

Highest channel

# Agilent

Span 38 MHz
Sweep 2.93 ms (1OAG prs)

a Mkrl 15.89 MHz
3.66 dB

Ref 15 dBm #Atten 38 dB

#Peak

Log

18 ir .
dB/ Nl sl Mmﬂmaﬁw ol T

—

DI i

-3.7

M

dBm
LgAw

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.462 B8 GHz
#Res BH 108 kHz

#YBH 380 kHz

Span 38 MHz
Sweep 2.93 ms (1060 prs)
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Mode N20

Lowest Channel

# Agilent

D DEKRA

9.12 dB

Ref 15 dBm #Atten 30 dB

#Peak

Log

18

4B/ S ool B
T f i

9|43 ) mr;

dBm “ jWLM

LgAw
b1 352

53 FC

£0f:
FTun

Swp

Center 2.412 B8 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Middle Channel

4 Agilent

Ref 15 dBEm

#Atten 30 dB

Sweep 2.93 ms (1060 prs)

Span 38 MHz

a Mkrl 15.14 MHz

9.46 dB

#Peak

Lol

S

M‘mt

fA»ML

WW’JLMW

01 | b

dBm
LgAw

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.437 B8 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Sweep 2.93 ms (1060 prs)

Span 38 MHz
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Highest channel

# Agilent

a Mkrl 15.17 MHz

Ref 15 dBm #Atten 30 dB -2.54 dB
#Paak
Log
18 e
dB/ ST, W S P et ¢
Ty L)

Center 2.462 B8 GHz Span 38 MHz
#Res BN 180 kHz #UBH 308 kHz Sweep 2.93 ms (1OAG prs)
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D DEKRA

Section 15.247 Subclause (b) / RSS-247 5.4. (4pdmum output power and antenna gain

SPECIFICATION

For systems using digital modulation in the 240828 MHz band: 1 watt (30 dBm).
The e.i.r.p. shall not exceed 4 W (36 dBm) (Canada)

RESULTS

For b mode, the maximum conducted (average) oytpwer was measured using the method accordingitd po
9.2.2.2 of Guidance for Performing Compliance Measients on Digital Transmission Systems (DTS) Qpega
Unde815.247 558074 D01 DTS Meas Guidance v04 dx#a/2017.

For g and n20 modes, the maximum conducted (pa#tkLbpower was measured using the method accotding
point 9.1.3 of Guidance for Performing Complianceeddurements on Digital Transmission Systems (DTS)
Operating Unde8§15.247 558074 DO1 DTS Meas Guidaddelated 05/04/2017.

The EIRP power (dBm) is calculated by adding thelated maximum antenna gain to the measured cosdiuct

power.

MAXIMUM OUTPUT POWER. See next plots.
Maximum declared antenna gain: +2.2 dBi.

Mode B:Conducted (average) output power (See next plots).

Lowest frequency Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
Maximum conducted power (dBm) 13.65 14.18 14.34
Maximum EIRP power (dBm) 15.85 16.38 16.54
Measurement uncertainty (dB) <+0.78

Mode G:Conducted (peak) output power.

Lowest frequency| Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
Maximum conducted power (dBm) 19.37 20.20 19.45
Maximum EIRP power (dBm) 21.57 22.40 21.65
Measurement uncertainty (dB) <+0.33
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Mode N20:Conducted (peak) output power.

D DEKRA

Lowest frequency| Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
Maximum conducted power (dBn 19.38 19.82 19.44
Maximum EIRP power (dBm) 21.58 22.02 21.64
Measurement uncertainty (dB) <+0.33

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output poiwarot
required to be reduced from the stated values.

Verdict: PASS
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1. WiFi 2.4GHz 802.11 b mode

Lowest frequency 2412 MHz.

D DEKRA

# Agilent

Ref 15 dBEm

#Atten 30 dB

#Fvg

Log
18

e e

4

AN

-

'

N

FAva
188

W1 52

Center 2.412 B8 GHz
#Res BH 308 kHz

Channel Power

13.65 dBm /13.9918 MHz

#BW 1 MHz

Span 38 MHz
Sweep 1.066 ms (1000 pts)

Power Spectral Density

-57.81 dBm/Hz

Middle frequency 2437 MHz.

# Agilent

Ref 15 dBm

#Atten 30 dB

#Fwg

Log
18

P namt\ e

v

PAva
186

W1 52

Center 2.437 B8 GHz
#Res BH 308 kHz

Channel Power

14.18 dBm /14.0425 MHz

#VBW 1 MHz

Span 38 MHz
Sweep 1.066 ms (1000 pts)

Power Spectral Density

-57.28 dBm/Hz
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Highest frequency 2462 MHz.

# Agilent
Ref 15 dBm #Atten 30 dB
#Fwg
Log
18 MM Pl

dB/ v W

L/ N
PAva
164
H1 352
Center 2.462 B8 GHz Span 38 MHz
#Res BN 300 kHz #/BH 1 MHz Sweep 1.066 ms (1000 pts)
Channel Power Power Spectral Density
14.34 dBm /14.8722 MHz -57.14 dBm/Hz
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Section 15.247 Subclause (d) / RSS-247 5.5. Emisdimitations conducted (Transmitter)

SPECIFICATION

In any 100 kHz bandwidth outside the frequency bamdvhich the digitally modulated intentional raitia is
operating, the radio frequency power that is preduay the intentional radiator shall be at leastiBtbelow that
in the 100 kHz bandwidth within the band that corgeahe highest level of the desired power. If tifsgsmitter
complies with the conducted power limits basedrenuse of RMS averaging over a time interval, ttenaation

required shall be 30 dB instead of 20 dB.

RESULTS:

Reference Level Measurement

D DEKRA

Mode B
Lowest frequency| Middle frequency| Highest frequency
2412 MHz 2437 MHz 2462 MHz
Reference Level Measurement 7.42 7.85 7.80
(dBm)
Measurement uncertainty (dB) <+0.78

Mode G

Lowest frequency,

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
Reference Level Measurement 2.38 6.14 2.33
(dBm)
Measurement uncertainty (dB) <+0.78

Mode N20

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
Reference Level Measurement 1.67 5.92 1.73
(dBm)
Measurement uncertainty (dB) <+0.78
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Mode B

Lowest frequency 2412 MHz

> DEKRA

Spurious frequency (GHz) Level (dBm) Limit (dBm téartainty (dB)
4.020 -41.02 -22.58 < 2.03dB
Middle frequency 2437 MHz
Lowest frequency 2412 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. 1.
Highest frequency 2462 MHz
Lowest frequency 2412 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. 2P.
Mode G
Lowest frequency 2412 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. arr.
Middle frequency 2437 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. 883.
Highest frequency 2462 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. err.
Mode N20
Lowest frequency 2412 MHz Limit (dBm)
All peaks are more than 20 dB below the limit. 3:8.
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Middle frequency 2437 MHz Limit (dBm)

All peaks are more than 20 dB below the limit. (91278
Highest frequency 2462 MHz Limit (dBm)

218.

All peaks are more than 20 dB below the limit.

Verdict: PASS

D DEKRA
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Mode B
Lowest Channel

# Agilent

Ref 15 dBm #Atten 38 dB
#Peak

ol
-22.6
dBm

LgAw

Wl 52
53 FC

£(h: |
FTun
Swp

Start 38 MHz Stop 25.888 GHz
#Res BH 100 kHz #\BH 308 kHz Sweep 2,387 5 (8192 pts)

Note: The peak shown in the plot above the limihes carrier frequency.
Middle Channel

1 Agilent

Ref 15 dBm #Atten 30 4B
#Peak

Ef)
FTun

Start 38 MHz Stop 25.080 GHz
#Res BH 108 kHz #+VBH 366 kHz Sweep 2,387 5 (8192 pts)

Note: The peak shown in the plot above the limihiscarrier frequency.
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rtification, S.A.U. > DE KRA

Highest channel

3 Agilent

Ref 15 dBm #Atten 30 dB

#Peak

]}
—22.2
dBm

LgAwy

W1 352
3 FC

£
FTun
Swp

W

Start 30 MHz Stop 25.008 GHz
#Res BH 108 kHz #\BH 3088 kHz Sweep 2387 5 (8192 pts)

Note: The peak

Mode G

shown in the plot above the limihescarrier frequency.

Lowest Channel

# Agilent

Ref

#Peak

D
-17
dBm

LgAw

il
53

Swp

£0F): :
FTun

15 dBm #Htten 38 dB

B

52
FC

Start 38 MHz Stop 25.888 GHz
#Res BH 100 kHz #\BH 308 kHz Sweep 2,387 5 (8192 pts)

Note: The peak

shown in the plot above the limihescarrier frequency.
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Middle Channel

D DEKRA

3 Agilent

Ref 15 dBm #Atten 30 dB

#Peak

]
-13.8

dBrm
LaAvy

W1 52

33 FC

Ef)
FTun

Swp

Start 30 MHz
#Res BH 108 kHz

#\BW 300 kHz

Stop 25.088 GHz
Sweep 2,387 5 (8192 pts)

Note: The peak shown in the plot above the limihes carrier frequency.

Highest channel

3 Agilent

Ref 15 dBm #Atten 30 dB

#Peak

]
-17.7

dBm
LaAvy

W1 52

33 FC

Ef)
FTun

Swp

Start 30 MHz
#Res BH 108 kHz

#\BW 300 kHz

Stop 25.088 GHz
Sweep 2,387 5 (8192 pts)

Note: The peak shown in the plot above the limihes carrier frequency.
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Mode N20
Lowest Channel

# Agilent

Ref 15 dBm #Atten 30 dB

#Paak

ol
-158.3
dBm

LaAw

W1 52
33 FC

£t
FTun
Swp

W

Start 38 MHz Stop 25.808 GHz
#Res BH 108 kHz #\JBH 308 kHz Sweep 2.387 5 (8192 pts)

Note: The peak shown in the plot above the limihis carrier frequency.

Middle Channel

3 Agilent

Ref 15 dBm #Atten 30 dB

#Peak

£0F: ' ' ' '
FTun
Swp

Start 30

MHz Stop 25.008 GHz

#Res BH 188 kHz #BH 380 kHz Sweep 2.387 s (8192 pts)_
Note: The peak shown in the plot above the limihis carrier frequency.

cation, S.A.U. DE KR !
0 Campanillas - Malaga - Espafia
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Highest channel

3 Agilent

Ref 15 dBm #Atten 30 dB
#Peak

dB/

]}
-18.3
dBm

LgAwy

W1 352
3 FC

£
FTun
Swp

Start 30 MHz Stop 25.008 GHz
#Res BH 108 kHz #\BH 3088 kHz Sweep 2387 5 (8192 pts)

Note: The peak shown in the plot above the limihis carrier frequency.
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Section 15.247 Subclause (d) / RSS-247 5.5. Bandreémissions compliance (Transmitter)

SPECIFICATION

In any 100 kHz bandwidth outside the frequency bamdvhich the digitally modulated intentional raitia is
operating, the radio frequency power that is preduay the intentional radiator shall be at leastdBbelow that
in the 100 kHz bandwidth within the band that cordahe highest level of the desired power. If ttasmitter
complies with the conducted power limits basedrenuse of RMS averaging over a time interval, ttenaation
required shall be 30 dB instead of 20 dB.

RESULTS:

Note: Radiated measurements were used to show @oolwith the limits in the restricted bands 22339 GHz
and 2.4835-2.5 GHz.

LOW FREQUENCY SECTION 2412 MHz (b/g/n20). CONDUCTED

Mode B

See next plot.

# Agilent

a Mkrl 13.99 MHz

Ref 15 dBm #Atten 38 dB 43.28 4B
#Peak

LgAw -

Start 2.330 80 GHz Stop 2.423 88 GHz
#Res BH 100 kHz #\BH 308 kHz Sweep 4,129 ms (1060 prs)

Measurement uncertainty (dB) <+2.03

Verdict: PASS
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Mode G

See next plot.

# Agilent

Ref 15 dBEm

#Atten 30 dB

D DEKRA

a Mkrl 16.23 MHz
28.78 dB

#Peak

bbb L

=

AL g e

£(F): Lt

Start 2.380 00 GHz
#Res BH 180 kHz

#\YBH 380 kHz

Stop 2.423 88 GHz
Sweep 4,129 ms (1060 prs)

Measurement uncertainty (dB)

<+2.03

Verdict: PASS
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Mode N20
See next plot.

# Agilent

a Mkrl 13.73 MHz

Ref 15 dBm #Atten 38 dB 21.51 4B
#Peak

16 :
i/ n mwﬁwmﬁ |

W‘W‘Ml

Y1 s2 M

33 FC v
AR Aln

By HWOSIE

FTun

Swp

Start 2.380 88 GHz Stop 2.423 8@ GHz

#Res BH 100 kHz #\BH 308 kHz Sweep 4,129 ms (1060 prs)
Measurement uncertainty (dB) < +2.03

Verdict: PASS

Report No: (NIE)
51982RRF.002 Page 39 of 70 2017-07-05



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

D DEKRA

Section 15.247 Subclause (e) / RSS-247 5.2. (2) @xspectral density

SPECIFICATION

For digitally modulated systems, the power spededisity conducted from the intentional radiatoth® antenna
shall not be greater than 8 dBm in any 3 kHz bamthd any time interval of continuous transmission.

RESULTS

For b mode, the maximum power spectral densityllavahe fundamental emission was measured usieg th

method AVGPSD-1 (AVG PSD) according to point 1@BGuidance for Performing Compliance Measurements
on Digital Transmission Systems (DTS) Operating €ingl15.247 558074 D01 DTS Meas Guidance v04 dated
05/04/2017.

For g and n20 modes, the maximum power spectraityeevel in the fundamental emission was measussag
the method PKPSD (Peak PSD) according to point d.&uidance for Performing Compliance Measuresent
Digital Transmission Systems (DTS) Operating Un8&6.247 558074 D01 DTS Meas Guidance v04 dated

05/04/2017.

Power spectral density (see next plots).

Mode BConducted (average) power density.

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
Power spectral density (dBm) -2.641 -2.124 -2.420
Measurement uncertainty (dB) <+0.78

Mode GConducted (peak) power density.

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
Power spectral density (dBm) 1.95 5.84 2.18
Measurement uncertainty (dB) <+0.78

Mode N20Conducted (peak) power density.

Lowest frequency

Middle frequency

Highest frequency

2412 MHz 2437 MHz 2462 MHz
Power spectral density (dBm) 1.94 5.84 2.30
Measurement uncertainty (dB) <+0.78

Verdict: PASS
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Power spectral density.
Mode B
Lowest Channel

D DEKRA

# Agilent

Ref 18 dBEm

#Atten 30 dB

Mkrl 2.411 11 GHz
-2.641 dBm

#Fvg
Log

18

FAva

166 /!
Wl S2m

53 FS
AA

£0f: W
FTun

Swp

Center 2.412 B8 GHz
#Res BH 108 kHz

Middle Channel

#\YBH 380 kHz

Span 38 MHz
Sweep 9124 ms (1060 prs)

# Agilent

Ref 18 dBEm

#Atten 30 dB

Mkrl 2.437 77 GHz
-2.124 dBm

#Fwg
Log

18

S Gk Aids

o

PAva

108
T A r/

53 FS
AA

£t
FTun

Swp

Center 2.437 B8 GHz
#Res BH 108 kHz

#\YBH 388 kHz

Span 38 MHz
Sweep 2124 ms (1008 prs)
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Highest channel

D DEKRA

# Agilent

Mkrl 2.462 83 GHz

Ref 16 dBm #Atten 30 dB -2.428 dBm
#Fwg

Log

18 5

e

PAva }{

168

W1 sz,

53 FS

£ {4
FTun

Swp

Center 2.462 B8 GHz
#Res BH 108 kHz

Mode G
Lowest Channel

# Agilent

#\YBH 388 kHz

Span 38 MHz
Sweep 2124 ms (1008 prs)

Ref 18 dBEm #Htten 38 dB

Mkrl 2.413 2339 GHz
1.85 dBm

#Peak

=

R

}Mw

"wmw%

LgAw

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.412 8086 GHz

#Res BH 180 kHz +\BH 300

kHz

Span 22.71 MHz
Sweep 2,198 ms (1060 prs)
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Middle Channel

D DEKRA

# Agilent

Ref 18
#Paak

LaAw

W1 52
33 FC

£t

FTun
Swp

Center

Mkrl 2.438 233 GHz

dBm #Atten 38 dB 5.84 dBm
i ﬂ ﬂ\ |h‘FI<M|‘|M "-I\J‘JILMM mﬁrﬁaﬂn ﬁ..ll-\J'IlL r‘l A f
f"\{wr,.uuw-blw Frfit ¥ # M ) H“HJIL\\
}LMHJ‘WW‘H \'\JMMA.\J
LR RN
2437 BE6 GHz Span 22.71 MHz

#Res BH 188 kHz

Highest channel

#\YBH 388 kHz

# Agilent

Sweep 2198 ms (1008 prs)

Ref 18
#Peak

LgAw

Wl 52
53 FC

£0f:
FTun
Swp

dBm

#Atten 30 dB

=

e

pelione]

mw"m\ [mw

Bt Sl el

e

Center 2.462 806 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Span 22.64 MHz
Sweep 2,198 ms (1060 prs)
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Mode N20
Lowest Channel

# Agilent

Mkrl 2.413 262 GHz

Rsf i@ dBm #Htten 30 dB 1.94 dBm
#req
LDg I % ] n
16 ] et oLy
] N

L

LgAw

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.412 8086 GHz
#Res BH 108 kHz

Middle Channel

#\YBH 380 kHz

Span 22.71 MHz
Sweep 2,198 ms (1060 prs)

# Agilent
Ref 16 dBm #Atten 30 dB 5.84 dBm
#Peak
LDQ i “ ﬂn ha n»m..ﬂ J\."Ul]"'&ﬂm m/\’ﬁﬁfwfl'wuh.ﬂm |“L il n
18 /v—“'""' W e ‘L L uwwmkwlLv\
dB/

iy

LA

LgAw
b1 352

53 FC

£0f:
FTun

Swp

Center 2.437 800 GHz
#Res BH 108 kHz

#\YBH 380 kHz

Span 22.71 MHz
Sweep 2,198 ms (1060 prs)
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Highest channel

# Agilent

Mkrl 2.463 264 GHz

Ref 16 dBm #Atten 30 dB 2.30 dBm
#Paak

S| ittty
J k,

=

LaAw

W1 52
33 FC

£t
FTun
Swp

Center 2.462 9O GHz Span 22.75 MHz
#Res BN 180 kHz #UBH 308 kHz Sweep 2198 ms (1008 prs)
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D DEKRA

Section 15.247 Subclause (d) / RSS-247 5.5. Emisdimitations radiated (Transmitter)

SPECIFICATION

Radiated emissions which fall in the restricteddsaas defined in §15.205(a), must also comply thighradiated
emission limits specified in §15.209(a) (see 815(2p/ RSS-Gen):

Frequency Range | Field strength (uV/m Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz) - 30
1.705 - 30.0 30 - 30
30 - 88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

The emission limits shown in the above table asetiaan measurements employing CISPR quasi-peastdete
except for the frequency bands 9-90 kHz, 110-499 &ktd above 1000 MHz. Radiated emission limithésé
three bands are based on measurements employangeage detector.

For average radiated emission measurements ab@@MBz, there is also a limit corresponding to Babove
the indicated values in the table is specified wineasuring with peak detector function.

RSS-247 Attenuation below the general field strength tsxspecified in RSS-Gen is not required.

RESULTS:

The situation and orientation was varied to find thaximum radiated emission. It was also rotate@f a@d the
antenna height was varied from 1 to 4 meters ttfie maximum radiated emission.

Measurements were made in both horizontal andcadplanes of polarization.

All tests were performed in a semi-anechoic chanalber distance of 3 m for the frequency range 3QzMBOO
MHz and at distance of 1m for the frequency ran@Hk-25 GHz.

The field strength is calculated by adding cormcfiactor to the measured level from the spectroatyaer. This
correction factor includes antenna factor, cabds land pre-amplifiers gain.
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Frequency range 30 MHz-1000 MHz.

The spurious signals detected do not depend oerélib operating channel or the modulation mode.

Spurious frequency Polarization Detector Emission Level Measurement

(MH2z) (dBuV/m) Uncertainty (dB
122.78050 Vv QuasiPeak 37.58 +3.88
812.83850 H QuasiPeak 27.32 +388

Frequency range 1 GHz-25 GHz.

The results in the next tables show the maximumsomea levels in the 1-25 GHz range including tretrieted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see netg)pl

The field strength at the band edges was evaldatezhch mode for the channel under test.

Spurious signals with peak levels above the aveiage(54 dBuV/m at 3 m) are measured with AVGetgor for
checking compliance with the average limit.

1. WiFi 2.4GHz 802.11 b mode.

1.1. CHANNEL 1: LOWEST (2412 MHz). Out-of-band sjfmus emissions in the 1-25 GHz range and inside
restricted band 2.31-2.39 GHz.

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.60790 V Peak 45.71 +4.87
233110 v Peak 54.06 +4.87
Average 40.16 +4.87
54.19
2 38632 v Peak +4.87
Average 44.37 +4.87
2.49317 Vv Peak 49.56 + 4.87
4.01875 vV Peak 52.74 +4.87
4.82425 v Peak 41.86 +4.87
6.43175 vV Peak 47.19 +4.87
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1.2. CHANNEL 6: MIDDLE (2437 MHz). Out-of-band spaus emissions in the 1-25 GHz.

Spurious frequency Polarization Detector Emission Level Measurement

(GH2) (dBuV/m) Uncertainty (dB
1.62470 Vv Peak 50.34 +4.87
2.27603 Vv Peak 46.91 +4.87
2.35790 Vv Peak 49.83 + 4.87
2.51877 Vv Peak 49.56 +4.87
4.06325 Vv Peak 51.37 + 4.87
4.87425 v Peak 41.40 +4.87
6.49875 Vv Peak 46.28 +4.87

1.3. CHANNEL 11: HIGHEST (2462 MHz). Out-of-bandusus emissions in the 1-25 GHz range and inside
restricted band 2.4835-2.5 GHz.

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.64137 Vv Peak 48.91 +4.87
2.30330 V Peak 48.01 + 4.87
2.38270 Vv Peak 49.87 + 4.87
54.95
2 48351 v Peak +4.87
Average 47.33 +4.87
4.36
2.48688 v Peak >3 2487
Average 47.84 +4.87
4.10475 v Peak 50.33 +4.87
4.92375 vV Peak 42.32 +4.87
6.56525 Vv Peak 47.87 + 4.87

Verdict: PASS
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2. WiFi 2.4GHz 802.11 g mode

2.1. CHANNEL 1: LOWEST (2412 MHz). Out-of-band sjmus emissions in the 1-25 GHz range and inside

restricted band 2.31-2.39 GHz.

D DEKRA

Spurious frequency Polarization Detector Emission Level Measurement
(GHz2) (dBuV/m) Uncertainty (dB
1.61057 H Peak 44.47 + 4.87
2 38999 v Peak 64.39 + 4.87
Average 50.17 +4.87
401725 Vv Peak 50.34 +4.87
6.34175 Vv Peak 45.14 + 4.87
14.28025 v Peak 54.15 +4.87
Average 40.89 +4.87

2.2. CHANNEL 6: MIDDLE (2437 MHz). Out-of-band spous emissions in the 1-25 GHz.

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBpV/m) Uncertainty (dB
1.62383 vV Peak 48.66 + 4.87
2.35883 vV Peak 50.22 +4.87
2.51723 V Peak 49.44 +4.87
4.06275 V Peak 51.39 + 4.87
6.49875 Vv Peak 48.06 + 4.87

2.3. CHANNEL 11: HIGHEST (2462 MHz). Out-of-bandusipus emissions in the 1-25 GHz range and inside

restricted band 2.4835-2.5 GHz.

Spurious frequency Polarization Detector Emission Level Measurement
(GHz2) (dBuV/m) Uncertainty (dB
1.64137 vV Peak 43.67 +4.87
2.37957 Vv Peak 48.75 + 4.87
66.51
2.48355 v Peak 2287
Average 52.48 +4.87
4.10175 V Peak 48.96 + 4.87
6.56525 Vv Peak 45.68 +4.87
Verdict: PASS
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3. WiFi 2.4GHz 802.11 n20 mode

3.1. CHANNEL 1: LOWEST (2412 MHz). Out-of-band sjmus emissions in the 1-25 GHz range and inside
restricted band 2.31-2.39 GHz.

Spurious frequency Polarization Detector Emission Level Measurement
(GH2z) (dBuV/m) Uncertainty (dB
1.61043 H Peak 44.13 +4.87
2.33477 Vv Peak 47.02 + 4.87
» 38998 v Peak 66.69 +4.87
Average 49.83 +4.87
2.49637 Vv Peak 48.98 +4.87
4.01875 v Peak 50.03 +4.87
6.43175 Vv Peak 45.30 +4.87

3.2. CHANNEL 6: MIDDLE (2437 MHz). Out-of-band spaus emissions in the 1-25 GHz.

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBpV/m) Uncertainty (dB
1.62483 vV Peak 48.33 +4.87
2.35717 V Peak 52.29 + 4.87
2.51763 Vv Peak 49.00 + 4.87
4.06575 V Peak 51.60 + 4.87
6.49875 Vv Peak 47.37 + 4.87

3.3. CHANNEL 11: HIGHEST (2462 MHz). Out-of-bandusipus emissions in the 1-25 GHz range and inside
restricted band 2.4835-2.5 GHz.

Spurious frequency Polarization Detector Emission Level Measurement
(GH2) (dBuV/m) Uncertainty (dB
2.37910 vV Peak 47.83 + 4.87
68.48
2 48367 v Peak +4.87
Average 52.22 +4.87
4.10425 Vv Peak 47.72 + 4.87
6.56575 Vv Peak 45.92 +4.87

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

RBW 100 kHz
VBW 300 kHz

Ref 70 dBuvV/m Att 0 dB SWT 100 ms
70
60
]
vIEW
50
FCC[15
4
30
1
o
F-10
F-20
-30
Start 30 MHz 97 MHz/ Stop 1 GHz

(This plot is valid for all three channels andratidulation modes).
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FREQUENCY RANGE 1 GHz to 3 GHz.

1. WiFi 2.4GHz 802.11 b mode

CHANNEL 1 (2412 MHz).

MultiView

Att
TOF

Spectrum

Ref Level £0.00 dBuv/m

0de & swT

1 Frequency Sweep

1s

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

H1 74.000 dBpv/m

70 depim

60 dey

HZ 54.000 dBpv/m

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz

30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.

CHANNEL 6 (2437 MHz).

MultiView

Att
TOF

Spectrum

Ref Level 80.00 dBuv/m

0dB & SWT 135

70 depvim

H1 74.000 dBpv/m

RBW 1 MHz
¥BW 3 MHz Mode Auto Sweep

&0 depim

H2 54.000 dBpv/m

50 depim

‘L | ‘ M*wﬁ L

20 dey

10 dBpv/m

0 dBpv;

-10 depv/

1.0 GHz

30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.
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CHANNEL 11 (2462 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

H1 74.000 dBpv/m

70 depim

60 dey

HZ 54.000 dBpv/m

50 dey

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak above the limit is the carrier fierty.

3.0 GHz

2. WiFi 2.4GHz 802.11 g mode

CHANNEL 1 (2412 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz

Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpv/m

70 depim

60 dey

HZ 54.000 depr/m 1 u

50 dey Aih

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak above the limit is the carrier fierty.

3.0 GHz
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CHANNEL 6 (2437 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpv/m ‘
70 depim

60 dey

HZ 54.000 dBpv/m J ' l

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.

CHANNEL 11 (2462 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB & SWT 1s & ¥YBW 3MHz Mode Auto Sweep
TOF
H1 74,000 dBpv/m J
70 dBpv/m /
60 dBpv/m
J
H2 54,000 dBpv/m
50 dBpv/m "”}J i\“‘
s
g a
e
20 dey
10 dBp/m
0 dBpv;
-10 depv/
1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.
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3. WiFi 2.4GHz 802.11 n20 mode

CHANNEL 1 (2412 MHz).

TDF
1 Frequency Sweep

H1 74.000 dBpv/m

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep

|
70 depim

60 dey ‘

HZ 54.000 dBpv/m ‘

et |

=

iy

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak above the limit is the carrier fiey.

CHANNEL 6 (2437 MHz).

3.0 GHz

1 Frequency Sweep

H1 74.000 dBpv/m

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep

TDF

70 g 1

d{

HZ 54.000 dBpv/m " \
[

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak above the limit is the carrier fierty.

3.0 GHz
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CHANNEL 11 (2462 MHz).

MultiView

Spectrum

Ref Level £0.00 dBuv/m
ALt
TDF

1 Frequency Sweep

Ode @ SWT 1s

RBW 1 MHz

VBW 3 MHz Mode Auto Sweep

70 depim

H1 74.000 dBpv/m

60 dey

HZ 54.000 dBp

S o e
—

20 depim

10 depvim

0 depv/m

-10 dBpv/m

1.0 GHz

30000 pts

Note: The peak above the limit is the carrier fierty.

200.0 MHz/

3.0 GHz
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FREQUENCY RANGE 3 GHz to 18 GHz.

1. WiFi 2.4GHz 802.11 b mode

CHANNEL 1 (2412 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpv/m

70 depim

60 dey

HZ 54.000 dBpv/m

50 dey

s dewvim ™ N

"
QU dBpv/m

10 depvim

0 depv/m

-10 dBpv/m

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

CHANNEL 6 (2437 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpv/m

70 depim

60 dey

HZ 54.000
50 dey

40/ dep/m

i
"
dBpv/m

10 depvim

0 depv/m

-10 dBpv/m

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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CHANNEL 11 (2462 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB & SWT 1s & ¥YBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

H1 74.000 dBpv/m

70 depvi

&0 depim

Hz S4.000

10 dBpv/m

0 dBpv;

-10 depv/

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

2. WiFi 2.4GHz 802.11 g mode

CHANNEL 1 (2412 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpv/m

70 dey

60 dey

HZ 54.000 dBpv/m

10 depvim

0 depv/m

-10 dBpv/m

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

Report No: (NIE)
51982RRF.002 Page 58 of 70 2017-07-05



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

CHANNEL 6 (2437 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz

Att 0dB @ SWT 15 & VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep

H1 74,000 dBpv/mr
70 dBpv/m
60 dBpv/m
H2 54,000 dBp/m
50 dBpv/m
N "
40, dBy
T T N’
" M
L fm

10 dBy
0 dBpv/m
-10 dBpv/m
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

CHANNEL 11 (2462 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0de @ SWT 15 @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
H1 74.000 dBpv/m
70 dBpv/m
60 dBp
H2 54.000 dBpv/m
50 dep
LY it
40 dBpv/m T —— - —_ g e
" N o ._,,.MM
L e
v
10 dBpv/m
0 dBpv/m
-10 dBpv/m
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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3. WiFi 2.4GHz 802.11 n20 mode

CHANNEL 1 (2412 MHz).

MultiView

Spectrum

Ref Level £0.00 dBuv/m
ALt
TDF

Ode @ SWT 1s

1 Frequency Sweep

70 dey

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

H1 74.000 dBpv/m

60 dey

H2 54.000

dBpfm

10 depvim

0 depv/m

-10 dBpv/m

3.0 GHz

CHANNEL 6 (2437 MHz).

MultiView

Spectrum

Ref Level 80.00 dBuv/m
Att
TOF

0dB & SWT 135

1 Frequency Sweep

70 dey

30000 pts 1.5 GHz/ 18.0 GHz

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

H1 74.000 dBpv/m

&0 dey

50 depim

Hz S4.000

dBpv/m

40 depim

10 dBy

0 dBpv;

-10 depv/

3.0 GHz

30000 pts 1.5 GHz/ 18.0 GHz
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CHANNEL 11 (2462 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB & SWT 1s & ¥YBW 3MHz Mode Auto Sweep
TOF
1 Frequency Sweep
H1 74,000 dBpv/m
70 dBpv/m
60 dBpv/m
H2 54,000 dBpv/m
50 dBpv/m
40 dBpv/m I e
- i
[W——y—-
L
10 dBp/m
0 dBpv;
-10 depv/
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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FREQUENCY RANGE 18 GHz to 26 GHz.

1. WiFi 2.4GHz 802.11 b mode

CHANNEL 1 (2412 MHz).

MultiView | Spectrum
Ref Level 80.00 dBuv//m ® RBW 1 MHz
& Att 0dB & SWT 1s ® VBW 3MHz Mode Auto Sweep
TDF
1 Frequency Sweep

H1 74.000 depv/mr

70 denv/m

&0 dBpv/mr

H2 54.000 dBpv/m

S0 dBpv/mr

40, dBpv/mr i W

30 depv/mr —

RSAPRIR W P i PP A AP ok g S ww‘“ww"“*-mw

20 dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

18.0 GHz 30000 pts 800.0 MHz/ 26.0 GHz

CHANNEL 6 (2437 MHz).

MultiView | Spectrum

Ref Level 80.00 dBuW/m ® RBW 1 MHz

@ Att 0dB ® SWT 1s ® VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74.000 dBpt/mr

70 dBpv/mr
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